Division of

Badger Meter

WE’LL HANDLE IT. WYCO

PARTS

Item Parti# Description QTY
1 WS420120 | Driveshaft, Lower (Puckshaft)

2 | WS110111 |Bearing, Ball, 6203-2RS

3 | WS420110 |Spacer, Bearing, Screed

4 | WS420130 | Weight, Eccentric - Top

6 | WS148520 |Set Screw, 1/2 UNC x 5/8 H.D. PNT
7

8

9

WS420140 | Weight, Eccentric - Bottom
WS420200 |Bushing, Rubber 80 duro, Isolator
WS420040 | Coupler, Rubber Shaft (R2)

10 | W095514 |Bearing, Ball;1.1250D;.500 Bore;DBL
11 | WS174432 |Washer, Nylon 1/4 1D x 1/2 OD x .065
12 | WS247009 |Cap, Rubber 1/2in.

14 | WS420201 |Sleeve, Bushing, Isolator

15 | WS420075 |Kickstand Clip

16 | WS421972 | Powerhead, Upper

18 | WS421960 | Clamp, Half 1 in.

19 | WS138095 |Retaining Ring, Internal 1-1/8 in.

RN Y NG [N U N L SR ST 1 ST Y [ N U P [ PEIFR (YU N Y

AIRMATIC &

10f2 _ - it A,
airmatic.com | 215.333.5600 | infocenter@airmatic.com AIRMATIC ®



WE’LL HANDLE IT.

Division of
Badger Meter

WYCO.

Item Part# |Description QTY
21 | WS138097 |Retaining Ring, External 1/2 in. 1
22 | WS138098 | Retaining Ring, External .669 in. 1
23 | WS226502 |Bolt, 7/16-14 x 3.00 2
24 | WS174993 | Washer, 7/16 in. NOM PL 4
27 | WS225765 |Bolt, 1/4 x 1-1/2 GR 8 1
28 | WS226000 |Bolt, 5/16 x 1-1/2 GR 2 2
32 | WS202251 |Engine, GX35 Honda 1
35 | WS220152 | Throttle Lever 1
36 |WS220185 | Throttle Cable 1
37 | WS421968 | Cap, 4.5 in. ID - Vented 1
38 | WS421969 | Grip, Handle - 1 in. Rubber 2
39 | WS421989 |Lever, 7/16 Female Adjustable 2
40 | WS421986 | W.A. Plate, Bolster 2
41 | WS226505 |Bolt, 7/16-14 x 2.75 2
42 | WS421992 | Assembly, Casting w/Sleeve 1
43 | WS420091 | Shaft, Drive (Honda) (R2) 1
45 | WS227814 | Nut, Hex Lock 3/8 UNC 4
46 | WS422002 | W.A. Bracket, Screed Mount 2
48 | WS421998 | Bracket, Cleat 1
49 | WS421951 | Caps, SK Bar End W/LIP LHS 1
50 | WS421952 | Caps, SK Bar End W/LIP RHS 1
52 | WS421987 |Bolt; Lever, Male 2
53 | WS176550 | Washer, 7/16 Lock 2
55 | WS422007 |Rubber Backing; Screed Bracket 2
59 | WS421938 | Top Casting Complete; GX35 1
60 | WS421937 | Top Casting Shaft Assy Kit; GX35 1
61 | WS420026 |Eccentric Shaft Assy Kit; GX35 1
63 | WS421939 | Bottom Casting Complete; GX35 1
64 | WS621521 |Handle Bar Kit 1
— | WS420100 |Sleeve, Stl-Bearing
— | WS226210 |Bolt, Hex Head; 3/8 UNC x 1 in.

— | WS621520 | Screed Board Mounting Kit

20f2

AIRMATIC

airmatic.com | 215.333.5600 | infocenter@airmatic.com

y

AV,
AIRMATIC®



	Blank Page



